ME All Get Profit

MODEL : DM52D 2 Speed Diamond core drilling machine (D-Handle Model) (AGP Europe)

DM52D

DATE : 2017.04.12 Version 1.1

NO. Parts Name QTY
206-031002300-03 1) POWER SUPPLY CABLE (VDE-1.0x2Cx3M-HO7RNF) 1
203-0004-00000-001 3.) CORD ARMOR 1
303-01003-004-001 4) CABLE CLIP 1
403-M04014003-020 5.) PANHEAD TAPPING SCREW-B (M4x14) 2
304-03011-004-034 6.) SWITCH (110V&220V) 1
305-00020-000-001 7.) TERMINAL CONNECTOR BLOCK (PA-8-H) 1
204-0021-20000-009 8.) ELECTRONICS UNIT (220V) 1
303-01068-004-006 9.) D-HANDLE HALF-RIGHT (BLACK) 1
303-01069-004-006 10.) |D-HANDLE HALF-LEFT (BLACK) 1
403-M04025003-020 11.) |PANHEAD TAPPING SCREW-B (M4x25) 7
403-M04035003-020 12.) |PANHEAD TAPPING SCREW-B (M4x35) 3
485-M05020003-020 13.) |TORX PANHEAD TAPPING SCREW-C (M4x8) 4
403-M04008003-020 14.) |PANHEAD TAPPING SCREW-B (M4x8) 4
302-04009-000-004 15.) |BRUSH SPRING (0.4x4x3T) 2
307-02004-000-004 16.) |CARBON BRUSH HOLDER (7x17) 2
303-01303-005-002 17.) |INSULATION PLATE (10x38x1) 2
299-0027-00000-007 18.) |CARBON BRUSH (7x17x19) 2
407-M04006070-120 19.) |PANHEAD MACHINE SCREW (M4x6xP0.7) 2
305-00093-000-002 20.) [SPIRIT LEVEL (10x10x29) 1
303-01251-026-040 21.) [MOTOR HOUSING (GRAY-RAL7014) 1
299-0002-20000-084 22.) [STATOR (220V-81x45.6x60) 1
403-M05075001-160 23.) [PANHEAD TAPPING SCREW-A (3/16"x3") 2
303-01057-004-021 24.) [FAN SHROUD (BLACK) 1
302-05514-000-008 25.) [BALL BEARING (6200) 1
299-0001-20000-131 26.) [ARMATURE (220V-81x45.8x60) 1
302-05515-000-002 27.) [BALL BEARING (6201) 1
0299-0125-00164-003 30.) [GEAR PLATE (RED-185C) 1
308-03002-000-003 31.) [GASKET 1
302-05502-000-001 32.) [BALL BEARING (608) 1
302-04162-901-002 33.) [CLUTCH NUT (M10xP1.25x8.1T) 1
302-03030-901-002 35.) [PRESSURE DISC (J12.1x@28x2.65) 1
302-06005-000-034 37.) [INPUT GEAR (M1.0x34T) 1
307-03006-000-003 38.) [BUSHING (@12x@18x4.2) 1
302-06004-000-054 40.) [INPUT SHAFT (DP20x21TxM1.25x14T) 1
302-05105-000-005 41.) [NEEDLE BEARING (HK 0810) 1
302-05107-000-004 42.) |[NEEDLE BEARING (HK 1010) 1
302-04026-901-020 44.) [SPRING (@1.0x@17.2x@19.2x3Tx15L) 1
202-0109-00000-001 45.) [CAMPLATE 1
302-06043-000-002 47.) |SLIDER GEAR-AB (DP20x32TxM1.25x41T) 1
201-0002-00026-075 48.) |GEAR HOUSING (GRAY-RAL7014) 1
406-M05012080-070 49.) [SOCKET CAP SCREW (M5x12xP0.8) 1
303-02009-004-018 52.) [O-RING (@20x3) 1
201-0068-00164-002 53.) [GEAR SELECTOR (RED-185C) 1
302-04026-901-079 54.) [SPRING (20.6x@3.8x@5x11Tx35L) 1
303-01334-100-001 55.) [RELEASE PIN (ORANGE-021C) 1
482-M05060003-021 56.) [TORX PANHEAD TAPPING SCREW-B-W/WASHER (M5x60) 4
303-02002-004-040 57.) [OIL SEAL (@27x@42x7) 1
303-02002-004-041 58.) [OIL SEAL (@27x@45x8) 1
422-W28-0 59.) [INTERNAL CIRCLIP (1S28) 1
302-05531-000-001 60.) [BALL BEARING (60/28) 1
302-04026-901-078 61.) [SPRING (@1.2x@28.2x@30.6x5Tx40L) 1
302-04441-903-001 62.) [IMPACT SELECTOR COLLAR 1
302-04441-903-002 63.) [ENGAGEMENT COLLAR 1
421-05045-10 64.) [PARALLEL KEY (5x5x45) 1
302-04003-000-119 65.) [SPINDLE (1 1/4"-7x1/2"BSP-219MM) 1
422-R52-0 66.) [INTERNAL CIRCLIP (R-52) 1
201-0069-00001-001 68.) [HANDLE CLAMP (SILVER) 1
302-04051-901-006 69.) [SPACER (96.1x312x10) 1
203-0005-00901-007 70.) [THUMB SCREW (M6x55xP1.0)(BLACK) 1
203-0001-00000-004 71.) [FRONT HANDLE (M12xP1.75) 1
303-01347-004-001 78.) [UNIVERSAL PORT 1
0299-0172-00000-002 79.) [CLUTCH DISC SET 1
303-02009-004-064 80.) [O-RING (@31.5x1.5) 1
202-0055-00901-004 82.) [SELECTORDISC 1

MODEL : DM52D 2 Speed Diamond core drilling machine (D-Handle Model) (AGP Europe)

A_HIPPO

tools

www.hippotools.be

DATE : 2017.04.12 Version 1.1




AGP pMs2D
All Get Profit

POWER TOOLS MANUFACTURER

MODEL : DM52D / 2 Speed Diamond core drilling machine (D-Handle Model) (AGP Europe)

~HIPPO

tools

www.hippotools.be

MODEL : DM52D 2 Speed Diamond core drilling machine (D-Handle Model) (AGP Europe) DATE : 2017.04.12 Version 1.1



